
ST20100913-01

TC9818U
12
13
14
15
16
17
18
19
101
102

NO. DESCRIPTIONNO.
1
2
3
4
5
7
8
9
10
11

DESCRIPTION1 2

3
4

5

102

9

8

11
12

14

15

16

17

101

18

19

13

WATER TANK BLOCK LINK
M5 NYLON LOCKED-SCREW NUT
M5X10 HEX. SCREW
POSITION CLIP
CONNECTING BOARD
M8 NYLON LOCKED-SCREW
F8 FLAT WASHER
M8X16 SQUARE NECK SCREW
SUPPORT LEG RIGHT
SUPPORT LEG LEFT

FOOT SLEEVE
LONG BRACE
SHORT BRACE
M6 NYLON LOCKED-SCREW NUT
Ø6 FLAT WASHER
M6X15 HEX. SCREW
M5 SCREW NUT
BLOCK LINK
SHORT BRACE (UP)
LONG BRACE (UP)


